iF|° ASSEMBLY DIAGRAM

ROUND BAR LIFTER 305 (RBL305)

PARTS LIST
CODE POSITION DESCRIPTION QTY
RBL305 - 001 1 Main 01
RBL305 - 002 2 Nut M14 04
RBL305 - 003 3 Washer M14 04
RBL305 - 004 4 Washer M14 04
RBL305 - 005 5 Bushing 322 04
RBL305 - 006 6 Bolt M14x60 04
RBL305 - 007 7 Lift Stop 04
RBL305 - 008 8 Washer M8 02
RBL305 - 009 9 Bolt M8x20 02
RBL305-010 10 Nut M12 04
RBL305-011 11 Washer M12 04
RBL305 - 012 12 Washer M12 04
RBL305 - 013 13 Pin ©14x170 01
RBL305 - 014 14 Bushing ©21x90 01
RBL305 - 015 15 Locking Base 01
RBL305 - 016 16 Socket Countersink Screw M8 02
RBL305 - 017 17 Locking Latch 01
RBL305-018 18 Socket Head Cap Screw M8 04
RBL305 - 019 19 Nut M8 02
RBL305 - 020 20 Washer M8 02
RBL305 - 021 21 Pin @10x176 01
RBL305 - 022 22 Bushing @16x126 01
RBL305 - 023 23 Clamp 04
RBL305 - 024 24 Locking 01
RBL305 - 025 25 Socket Head Cap Screw M8 02
RBL305 - 026 26 Washer M8 02
RBL305 - 027 27 Washer M8 02
RBL305 - 028 28 Socket Head Cap Screw M8 02
RBL305 - 029 29 Bracket 01
RBL305 - 030 30 Right Support Arm 01
RBL305 - 031 31 Hook 01
RBL305 - 032 32 Left Support Arm 01
RBL305 - 033 33 Bushing @16x106 01
RBL305 - 034 34 Pin @10x160 01
RBL305 - 035 35 Pin @314x180 01
RBL305 - 036 36 Washer M12 02
RBL305 - 037 37 Washer 24x14.5x3 02
RBL305 - 038 38 Washer M12 02
RBL305 - 039 39 Washer M12 02
RBL305 - 040 40 Nut M12 02
RBL305 - 041 41 Pin M14x190 01
RBL305 - 042 42 Bushing @21x108 01




